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The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description
SGS Ref. No.
Specification

Material and Mark
Sample Receiving Date
Test Performing Date

: 900G PVC FABRIC
e ——
: 1 ROLL
: PVC
: Dec.19, 2016
: Dec.19, 2016 to Dec.28, 2016

Test Result Summary

Test(s) Requested

Result(s)

DIN 4102-1:1998-05

The sample tested met the
requirements of class B2

Summary:

1. For further details, please refer to the following page(s).

Signed for and on behalf of

Shunde Branch
SGS-CSTC Co., Ltd.

A

Kevin Pan
Approved signatory
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subject to Terms and Conditions for Electronic Documents at F: 'www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention Is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.
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TESTS AND RESULTS

Test Conducted:
These tests are conducted in DIN 4102-1:1998-05 Clause 6 Class B building materials according to the
application.

Conditioning:
Temperature: (23 £2)°C; Relative Humidity: (50%5)%; Duration:1 week;
Remark: Test specimens shall be conditioned before testing, until constant mass is achieved.

Test Results:
1.DIN 4102-1 B2 Test Result

Results
Parameter Bottom edge ignition Surface ignition
#1 #2 #3 #4 #5 #6 #7 #8 #9 #10
Specimen ignition (Yes/No) Yes | Yes Yes Yes Yes | Yes* | Yes* | Yes* | Yes* | Yes”
Ignition ceased time(s) 18 23 20 21 20 - - - - -

If flame tip reached 150mm

line/40,190mm line(Yes/No) No No No No No No No No No No

Ignition time to reached
150mm line/40,190mm line(s)

Filter paper ignition (Yes/No) No No No No No No No No No No

Smoke developments . .
(visual impression) Slight Slight

Remark: *--The specimen was ignited but self-extinguished after removed the burner.

Class B2 Test requirement:
This test shall be deemed passed if, for any of the five specimens tested, flaming does not reach the gauge mark

within 20 seconds after flame application, either with bottom edge ignition or surface ignition.

Conclusions:
The sample tested met the requirements of class B2 of DIN 4102-1:1998-05 Clause 6.
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SAMPLE INFORMATION AND PICTURES

Area Density*:
face:

Test

About 868g /m®
Smooth face

Remark:* - Measured by the laboratory
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***End of Report™*
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